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Customer :CIX1 JIEDA NANOMETER COMPOUND MATERIALSCO., LTD

INDUSTRIAL DEVELOPMENT ZONE KANDUN TOWN,CIXI CITY

Address
ZHEJANG PROVINCE

The following sample information were submitted and identified by client as:

Sample Name :1.Charcoal filament 2.Filament
Sample Received Date  :Jun. 13, 2014

Testing Period :Jun. 13, 2014 to Jun. 27, 2014

Test Requested :As specified by client, to analyse the submitted sample.
Test Appar atus :Fourier Transform Infrared Spectroscopy(FTIR)

Scanning Electron Microscope/Ener gy Disper sive Spectrometer
(SEM/EDS), Ther mogravimetric Analysis(TGA)

Test standard :Refer to GB/T 6040-2002, GB/T 17359-2012, 1 SO 11358:1997

Test Result(s) :Pleaserefer to the following page(s)

***To be conti nued* **
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Test Result(s):
Tested part description:1.Black plastic 2.White plastic
IR spectra:

5. Charcoal filament
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2.TGA Curve:
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Test method: The heating programiis heating from 50°C to 800°C  at the rate of 20°C/min in nitrogen(Ny).

***To be conti nued* **
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3.SEM picture and EDS spectrum of sample “Charcoal filament”:

I 1 0.2 M
056 VFS = 20281 count 057 VFS = 20281 count
C
O
0 |
[ [ [ [ | [ [ [ [ [ [ [ [ [ | [ [

I
0.00 1.00 200 3.00 4.00 500 6.00 7.00 800 9.00 1000 0.00 1.00 200 300 4.00 500 6.00 7.00 800 9.00 10.00

keV keV

***To be conti nued***

CEMTRE TESTING IMTERMATI



CTl

Test Report

Report No.: SCL01G008831 Page 5 of 5
Element Content (Wt%)
Tested Areas
C o
056 89.06 10.94
057 88.91 11.09

Remark: Wt% =Weight percent
056 and 057 were selected test areas for SEM/EDS analysis.

Conclusion:
According to the results of FTIR spectrum, SEM/EDS and TGA, the content of

carbon black isabout 2.5% in “charcoal filament”(the content of carbon black is
got from TGA result saccording to client’srequirements).

Remark: Theresidue after TGA pyrolyzing istested by FTIR and SEM/EDS.

Note: SEM/EDS is a quditative and semiquantitative instrument analysis method, which cancover elementsin periodic
table from boron (B) to Uranium (U). The results are for reference only due to its limitations.

Sample Photo(s)

Charcoal filament

*** End of Report ***
The test report is effective only with both signature and specialized stamp. The result(s) shown in
this report refer only to the sample(s) tested. Without written approval of CTlI, this report can’t be
reproduced except in full.



